
Technical Package 
Cover Page 

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit) 
• English 
• Alternative Language (Spanish) 

3. Second notice (NAPD-Notice of Preliminary Decision) 
• English 
• Alternative Language (Spanish) 

4. Application materials *  
5. Draft permit * 
6. Technical summary or fact sheet * 

* NOTE: This application was declared Administratively Complete before June 1, 2024. The 
application materials, draft permit, and technical summary or fact sheet are available 
for review at the Public Viewing Location provided in the NAPD. 
[...]
shall implement the TRE. 
 
d. The permittee shall submit quarterly TRE activities reports concerning the 

progress of the TRE. The quarterly TRE activities reports are due on or before 
April 20th, July 20th, October 20th, and January 20th. The report shall detail 
information regarding the TRE activities including: 
 
1) results and interpretation of any chemical-specific analyses for the 

identified and suspected pollutant performed during the quarter;  
 
2) results and interpretation of any characterization, identification, and 

confirmation tests performed during the quarter;  



City of Lake Jackson TPDES Permit No. WQ0010047001 
 

Page 53 

 
3) any data and substantiating documentation that identifies the pollutant 

and source of effluent toxicity; 
 
4) results of any studies/evaluations concerning the treatability of the 

facility’s effluent toxicity;  
 
5) any data that identifies effluent toxicity control mechanisms that will 

reduce effluent toxicity to the level necessary to eliminate significant 
lethality; and 

 
6) any changes to the initial TRE plan and schedule that are believed 

necessary as a result of the TRE findings. 
 
e. During the TRE, the permittee shall perform, at a minimum, quarterly testing 

using the more sensitive species. Testing for the less sensitive species shall 
continue at the frequency specified in Part 1.b. 

 
f. If the effluent ceases to effect significant lethality, i.e., there is a cessation of 

lethality, the permittee may end the TRE. A cessation of lethality is defined as no 
significant lethality for a period of 12 consecutive weeks with at least weekly 
testing. At the end of the 12 weeks, the permittee shall submit a statement of 
intent to cease the TRE and may then resume the testing frequency specified in 
Part 1.b. 

 
 This provision accommodates situations where operational errors and upsets, 

spills, or sampling errors triggered the TRE, in contrast to a situation where a 
single toxicant or group of toxicants cause lethality. This provision does not apply 
as a result of corrective actions taken by the permittee. Corrective actions are 
defined as proactive efforts that eliminate or reduce effluent toxicity. These 
include, but are not limited to, source reduction or elimination, improved 
housekeeping, changes in chemical usage, and modifications of influent streams 
and effluent treatment.   

 
 The permittee may only apply this cessation of lethality provision once. If the 

effluent again demonstrates significant lethality to the same species, the permit 
will be amended to add a WET limit with a compliance period, if appropriate. 
However, prior to the effective date of the WET limit, the permittee may apply for 
a permit amendment removing and replacing the WET limit with an alternate 
toxicity control measure by identifying and confirming the toxicant and an 
appropriate control measure. 

 
g. The permittee shall complete the TRE and submit a final report on the TRE 

activities no later than 18 months from the last test day of the retest that 
demonstrates significant lethality. The permittee may petition the Executive 
Director (in writing) for an extension of the 18-month limit. However, to warrant 
an extension the permittee must have demonstrated due diligence in its pursuit 
of the toxicity identification evaluation/TRE and must prove that circumstances 
beyond its control stalled the toxicity identification evaluation/TRE. The report 
shall specify the control mechanism that will, when implemented, reduce effluent 
toxicity as specified in Part 5.h. The report shall also specify a corrective action 



City of Lake Jackson TPDES Permit No. WQ0010047001 
 

Page 54 

schedule for implementing the selected control mechanism. 
 
h. Within 3 years of the last day of the test confirming toxicity, the permittee shall 

comply with 30 TAC § 307.6(e)(2)(B), which requires greater than 50% survival 
of the test organism in 100% effluent at the end of 24-hours. The permittee may 
petition the Executive Director (in writing) for an extension of the 3-year limit. 
However, to warrant an extension the permittee must have demonstrated due 
diligence in its pursuit of the toxicity identification evaluation/TRE and must 
prove that circumstances beyond its control stalled the toxicity identification 
evaluation/TRE. 

 
 The permittee may be exempted from complying with 30 TAC § 307.6(e)(2)(B) 

upon proving that toxicity is caused by an excess, imbalance, or deficiency of 
dissolved salts.  This exemption excludes instances where individually toxic 
components (e.g., metals) form a salt compound. Following the exemption, the 
permit may be amended to include an ion-adjustment protocol, alternate species 
testing, or single species testing. 

 
i. Based upon the results of the TRE and proposed corrective actions, this permit 

may be amended to modify the biomonitoring requirements where necessary, 
require a compliance schedule for implementation of corrective actions, specify a 
WET limit, specify a best management practice, and to specify a chemical specific 
limit. 

 

j. Copies of any and all required TRE plans and reports shall also be submitted to 
the U.S. EPA Region 6 office, 6WQ-PO. 

 
 
 

  



City of Lake Jackson TPDES Permit No. WQ0010047001 
 

Page 55 

 TABLE 2 (SHEET 1 OF 2) 
 
 MYSID SHRIMP SURVIVAL 
 
 
 
 GENERAL INFORMATION 

 
 
 

Time Date 

Composite Sample Collected  
 

 
 

Test Initiated  
 

 
 

 
 

PERCENT SURVIVAL 
 

Time Rep 
Percent effluent 

0% 6% 13% 25% 50% 100% 

24h 

A  
 

 
 

 
 

 
 

 
 

 
 

B  
 

 
 

 
 

 
 

 
 

 
 

C  
 

 
 

 
 

 
 

 
 

 
 

D  
 

 
 

 
 

 
 

 
 

 
 

E  
 

 
 

 
 

 
 

 
 

 
 

MEAN  
 

 
 

 
 

 
 

 
 

 
 

 
 
 Enter percent effluent corresponding to the LC50 below: 
 
              24 hour LC50 =                % effluent 
 
  



City of Lake Jackson TPDES Permit No. WQ0010047001 
 

Page 56 

 TABLE 2 (SHEET 2 OF 2) 
 
 INLAND SILVERSIDE SURVIVAL  
 
 

 
GENERAL INFORMATION 

 
 
 

Time Date 

Composite Sample Collected  
 

 
 

Test Initiated  
 

 
 

 
 

PERCENT SURVIVAL 
 

Time Rep 
Percent effluent 

0% 6% 13% 25% 50% 100% 

24h 

A  
 

 
 

 
 

 
 

 
 

 
 

B  
 

 
 

 
 

 
 

 
 

 
 

C  
 

 
 

 
 

 
 

 
 

 
 

D  
 

 
 

 
 

 
 

 
 

 
 

E  
 

 
 

 
 

 
 

 
 

 
 

MEAN  
 

 
 

 
 

 
 

 
 

 
 

 
 
 Enter percent effluent corresponding to the LC50 below: 
 
              24 hour LC50 =                % effluent 
 
 
 
 

 



 

 

FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 
 
For draft Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ0010047001, 
EPA I.D. No. TX0025798, to discharge to water in the state.  
 
Issuing Office: Texas Commission on Environmental Quality 
 P.O. Box 13087 
 Austin, Texas 78711-3087 
 
Applicant: City of Lake Jackson 
 25 Oak Drive 
 Lake Jackson, Texas 77566 
 
Prepared By: Abdur Rahim 

Municipal Permits Team 
Wastewater Permitting Section (MC 148) 
Water Quality Division 
(512) 239-0504 

 
Date: February 26, 2025 
 
Permit Action: Renewal 
 
1. EXECUTIVE DIRECTOR RECOMMENDATION 
 

The Executive Director has made a preliminary decision that this permit, if issued, meets 
all statutory and regulatory requirements. The draft permit includes an expiration date 
of five years from the date of issuance.  

 
2. APPLICANT ACTIVITY 
 

The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) 
for a renewal of the existing permit that authorizes the discharge of treated domestic 
wastewater at an annual average flow not to exceed 5.85 MGD. The existing wastewater 
treatment facility serves area within the City of Lake Jackson city limits. 

 
3. FACILITY AND DISCHARGE LOCATION 

 
The plant site is located at 151 Canna Lane, in the City of Lake Jackson, Brazoria County, 
Texas 77566. 

 
 Outfall Location: 

Outfall Number Latitude Longitude 
001 29.021155 N 95.458957 W 

 
 The treated effluent is discharged directly to Brazos River Tidal in Segment 1201 of the 

Brazos River Basin. The designated uses for Segment No. 1201 are primary contact 
recreation, public water supply, and high aquatic life use. 

 
4. TREATMENT PROCESS DESCRIPTION AND SEWAGE SLUDGE DISPOSAL 



City of Lake Jackson TPDES Permit No. WQ0010047001 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 2 
 

 
The City of Lake Jackson Wastewater Treatment Facility is an activated sludge process 
plant operated in the conventional mode. Treatment units include a bar screen, a grit 
chamber, an equalization basin, three aeration basins, two final clarifiers, two sludge 
digesters, two gravity thickeners, a chlorine contact chamber and a dechlorination 
chamber.  The facility is in operation. 
 
Sludge generated from the treatment facility is hauled by a registered transporter and 
disposed of at a TCEQ-permitted landfill, Seabreeze Environmental Landfill, Permit No. 
1539A, in Brazoria County. The draft permit also authorizes the disposal of sludge at a 
TCEQ-authorized land application site, co-disposal landfill, wastewater treatment 
facility, or facility that further processes sludge. 
 

5. INDUSTRIAL WASTE CONTRIBUTION 
 

The draft permit includes pretreatment requirements that are appropriate for a facility of 
this size and complexity. The facility does not appear to receive significant industrial 
wastewater contributions.  

 
6. SUMMARY OF SELF-REPORTED EFFLUENT ANALYSES 
 
 No DMR data available during the period from January 2019 through July 2023. 
 
7. DRAFT PERMIT CONDITIONS AND MONITORING REQUIREMENTS 

 
The effluent limitations and monitoring requirements for those parameters that are 
limited in the draft permit are as follows: 

 
A.   EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

 
The annual average flow of effluent shall not exceed 5.85 MGD, nor shall the 
average discharge during any two-hour period (2-hour peak) exceed 13,403 gpm. 
 
 
Parameter               30-Day Average 7-Day 

Average 
   Daily  
Maximum 

   mg/l lbs/day mg/l mg/l 
BOD5  20 976 30 45 
TSS 20 976 30 45 
Total Copper Report Report N/A Report 
DO (minimum)  2.0 N/A N/A N/A 
Enterococci, CFU or 
MPN/100 ml 

35 N/A N/A 104 

 
The pH shall not be less than 6.5 standard units nor greater than 9.0 standard 
units and shall be monitored five times per week by grab sample. There shall be 
no discharge of floating solids or visible foam in other than trace amounts and no 
discharge of visible oil. 

 
The effluent shall contain a total chlorine residual of at least 1.0 mg/l after a 
detention time of at least 20 minutes (based on peak flow) and shall be 



City of Lake Jackson TPDES Permit No. WQ0010047001 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 3 
 

monitored daily by grab sample. The permittee shall dechlorinate the chlorinated 
effluent to less than 0.1 mg/l total chlorine residual and shall monitor total 
chlorine residual daily by grab sample after the dechlorination process. An 
equivalent method of disinfection may be substituted only with prior approval of 
the Executive Director. 
 
Parameter Monitoring Requirement 
Flow, MGD Continuous 
BOD5 Five/week 
TSS Five/week 
Total Copper Two/week 
DO Five/week 
Enterococci Three/week 

 
B. SEWAGE SLUDGE REQUIREMENTS 
 

The draft permit includes Sludge Provisions according to the requirements of 30 
TAC Chapter 312, Sludge Use, Disposal, and Transportation. Sludge generated 
from the treatment facility is hauled by a registered transporter and disposed of 
at a TCEQ-permitted landfill, Seabreeze Environmental Landfill, Permit No. 
1539A, in Brazoria County. The draft permit also authorizes the disposal of sludge 
at a TCEQ-authorized land application site, co-disposal landfill, wastewater 
treatment facility, or facility that further processes sludge. 

 
C.   PRETREATMENT REQUIREMENTS 

 
Permit requirements for pretreatment are based on TPDES regulations contained 
in 30 TAC Chapter 305, which references 40 Code of Federal Regulations (CFR) 
Part 403, “General Pretreatment Regulations for Existing and New Sources of 
Pollution” [rev. Federal Register/ Vol. 70/ No. 198/ Friday, October 14, 2005/ 
Rules and Regulations, pages 60134-60798]. The permit includes specific 
requirements that establish responsibilities of local government, industry, and 
the public to implement the standards to control pollutants which pass through 
or interfere with treatment processes in publicly owned treatment works or which 
may contaminate the sewage sludge. This permit has appropriate pretreatment 
language for a facility of this size and complexity. 

 
D.   WHOLE EFFLUENT TOXICITY (BIOMONITORING) REQUIREMENTS 

 
(1) The draft permit includes chronic saltwater biomonitoring requirements 

as follows. The permit requires five dilutions in addition to the control 
(0% effluent) to be used in the toxicity tests. These additional effluent 
concentrations shall be 3%, 5%, 6%, 8%, and 11%. The low-flow effluent 
concentration (critical dilution) is defined as 8% effluent. The critical 
dilution is in accordance with the “Aquatic Life Criteria” section of the 
“Water Quality Based Effluent Limitations/Conditions” section. 

 
(a) Chronic static renewal survival and growth test using the mysid 

shrimp (Americamysis bahia. The frequency of the testing is once 
per quarter for at least the first year of testing, after which the 
permittee may apply for a testing frequency reduction. 



City of Lake Jackson TPDES Permit No. WQ0010047001 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 4 
 

 
(b) Chronic static renewal 7-day larval survival and growth test using 

the inland silverside (Menidia beryllina). The frequency of the 
testing is once per quarter for at least the first year of testing, after 
which the permittee may apply for a testing frequency reduction. 

 
(2) The draft permit includes the following minimum 24-hour acute saltwater 

biomonitoring requirements at a frequency of once per six months: 
 
(a) Acute 24-hour static toxicity test using the mysid shrimp 

(Americamysis bahia).  
 
(b) Acute 24-hour static toxicity test using the inland silverside 

(Menidia beryllina). 
 

E. SUMMARY OF CHANGES FROM APPLICATION 
 
None. 

 
F. SUMMARY OF CHANGES FROM EXISTING PERMIT 

 
The Standard Permit Conditions, Sludge Provisions, Other Requirements, and 
Biomonitoring sections of the draft permit have been updated. Pretreatment 
requirements have been added to the draft permit. 
 
For Publicly Owned Treatment Works (POTWs), effective December 21, 2025, the 
permittee must submit the written report for unauthorized discharges and 
unanticipated bypasses that exceed any effluent limit in the permit using the 
online electronic reporting system available through the TCEQ website unless the 
permittee requests and obtains an electronic reporting waiver. 
 
Certain accidental discharges or spills of treated or untreated wastewater from 
wastewater treatment facilities or collection systems owned or operated by a local 
government may be reported on a monthly basis in accordance with 30 TAC § 
305.132. 
 
The draft permit includes all updates based on the 30 TAC § 312 rule change 
effective April 23, 2020. 
 

8. DRAFT PERMIT RATIONALE 
 

A. TECHNOLOGY-BASED EFFLUENT LIMITATIONS/CONDITIONS 
 

Regulations promulgated in Title 40 of the CFR require that technology-based 
limitations be placed in wastewater discharge permits based on effluent 
limitations guidelines, where applicable, or on best professional judgment (BPJ) 
in the absence of guidelines. 

 
Effluent limitations for maximum and minimum pH are in accordance with 40 
CFR § 133.102(c) and 30 TAC § 309.1(b). 
 



City of Lake Jackson TPDES Permit No. WQ0010047001 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 5 
 

B. WATER QUALITY SUMMARY AND COASTAL MANAGEMENT PLAN 
 

(1) WATER QUALITY SUMMARY 
[...]
Prefix (Mr., Ms., Miss): Mr. 

First and Last Name: Richard Smith 



TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 7 of 24 

Credential (P.E, P.G., Ph.D., etc.): Click here to enter text. 

Title: Utilities Superintendent 

Organization Name: City of Lake Jackson 

Phone No.: 979-248-4556 Ext.: Click here to enter text.  

E-mail: rsmith@lakejacksontx.gov 

D. Public Viewing Information 

If the facility or outfall is located in more than one county, a public viewing place for each 
county must be provided. 

Public building name: City Hall  

Location within the building: Next To the Front Door of City Hall. 

Physical Address of Building: 25 Oak Drive 

City: Lake Jackson County: Brazoria 

Contact Name: Administrator on duty at front desk 

Phone No.: 979-415-2400 Ext.: Click here to enter text. 

E. Bilingual Notice Requirements:   

This information is required for new, major amendment, minor amendment or 
minor modification, and renewal applications.  

 

This section of the application is only used to determine if alternative language notices will 
be needed. Complete instructions on publishing the alternative language notices will be in 
your public notice package. 

Please call the bilingual/ESL coordinator at the nearest elementary and middle schools and 
obtain the following information to determine whether an alternative language notices are 
required. 

1. Is a bilingual education program required by the Texas Education Code at the 
elementary or middle school nearest to the facility or proposed facility? 

   Yes    No 

If no, publication of an alternative language notice is not required; skip to Section 9 
below. 

2. Are the students who attend either the elementary school or the middle school enrolled in 
a bilingual education program at that school? 

☐   Yes    No 

3. Do the students at these schools attend a bilingual education program at another 
location? 

   Yes ☐   No 



TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 8 of 24 

4. Would the school be required to provide a bilingual education program but the school 
has waived out of this requirement under 19 TAC §89.1205(g)? 

☐   Yes    No 

5. If the answer is yes to question 1, 2, 3, or 4, public notices in an alternative language are 
required. Which language is required by the bilingual program? Spanish 

F. Public Involvement Plan Form  

Complete the Public Involvement Plan Form (TCEQ Form 20960) for each application for a 
new permit or major amendment to a permit and include as an attachment.  

Attachment: N/A 

Section 9. Regulated Entity and Permitted Site Information (Instructions 
Page 33) 

A. If the site is currently regulated by TCEQ, provide the Regulated Entity Number (RN) issued 
to this site. RN101920338 

Search the TCEQ’s Central Registry at http://www15.tceq.texas.gov/crpub/ to determine if 
the site is currently regulated by TCEQ.  

B. Name of project or site (the name known by the community where located): 

Dyson Campbell Water Reclamation Center 

C. Owner of treatment facility: City of Lake Jackson 

Ownership of Facility:    Public ☐   Private ☐   Both ☐   Federal  

D. Owner of land where treatment facility is or will be: 

Prefix (Mr., Ms., Miss): N/A 

First and Last Name: City of Lake Jackson 

Mailing Address: 25 Oak Drive 

City, State, Zip Code: Lake Jackson, TX 77566 

Phone No.: (979) 415-2400 E-mail Address: Click here to enter text. 

If the landowner is not the same person as the facility owner or co-applicant, attach a lease 
agreement or deed recorded easement. See instructions. 

Attachment: N/A 

E. Owner of effluent disposal site: 

Prefix (Mr., Ms., Miss): N/A 

First and Last Name: Click here to enter text. 

Mailing Address: Click here to enter text. 

City, State, Zip Code: Click here to enter text. 



TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 9 of 24 

Phone No.: Click here to enter text. E-mail Address: Click here to enter text. 

If the landowner is not the same person as the facility owner or co-applicant, attach a lease 
agreement or deed recorded easement. See instructions.  

Attachment: N/A 

F. Owner of sewage sludge disposal site (if authorization is requested for sludge disposal on 
property owned or controlled by the applicant): 

Prefix (Mr., Ms., Miss): Not Applicable (Commercial Landfill) 

First and Last Name: Click here to enter text. 

Mailing Address: Click here to enter text. 

City, State, Zip Code: Click here to enter text. 

Phone No.: Click here to enter text. E-mail Address: Click here to enter text. 

If the landowner is not the same person as the facility owner or co-applicant, attach a lease 
agreement or deed recorded easement. See instructions. 

Attachment: N/A 

Section 10. TPDES Discharge Information (Instructions Page 34) 
A. Is the wastewater treatment facility location in the existing permit accurate?  

   Yes ☐   No 

If no, or a new permit application, please give an accurate description: 
N/A 

B. Are the point(s) of discharge and the discharge route(s) in the existing permit correct? 

   Yes ☐   No 

If no, or a new or amendment permit application, provide an accurate description of the 
point of discharge and the discharge route to the nearest classified segment as defined in 
30 TAC Chapter 307:  
N/A 

City nearest the outfall(s): City of Lake Jackson 

County in which the outfalls(s) is/are located: Brazoria 

Outfall Latitude: 29.0211 Longitude: -95.4589 

C. Is or will the treated wastewater discharge to a city, county, or state highway right-of-way, 
or a flood control district drainage ditch? 



TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 10 of 24 

☐   Yes    No 

If yes, indicate by a check mark if: 

   Authorization granted ☐   Authorization pending 

For new and amendment applications, provide copies of letters that show proof of contact 
and the approval letter upon receipt. 

Attachment: Click here to enter text. 

D. For all applications involving an average daily discharge of 5 MGD or more, provide the 
names of all counties located within 100 statute miles downstream of the point(s) of 
discharge.  

Brazoria is the only county downstream of the discharge prior to entering the Gulf of 
Mexico. 

Section 11. TLAP Disposal Information (Instructions Page 36) 

A. For TLAPs, is the location of the effluent disposal site in the existing permit accurate?  

☐   Yes ☐   No 

If no, or a new or amendment permit application, provide an accurate description of the 
disposal site location:  

N/A 

B. City nearest the disposal site: Click here to enter text. 

C. County in which the disposal site is located: Click here to enter text. 

D. Disposal Site Latitude: Click here to enter text.  Longitude: Click here to enter text. 

E. For TLAPs, describe the routing of effluent from the treatment facility to the disposal site:  

N/A 

F. For TLAPs, please identify the nearest watercourse to the disposal site to which rainfall 
runoff might flow if not contained:  

N/A 

Section 12. Miscellaneous Information (Instructions Page 37) 

A. Is the facility located on or does the treated effluent cross American Indian Land?   



TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 11 of 24 

☐   Yes    No 

B. If the existing permit contains an onsite sludge disposal authorization, is the location of the 
sewage sludge disposal site in the existing permit accurate?  

☐  Yes ☐  No    Not Applicable  

If No, or if a new onsite sludge disposal authorization is being requested in this permit 
application, provide an accurate location description of the sewage sludge disposal site. 

  

C. Did any person formerly employed by the TCEQ represent your company and get paid for 
service regarding this application? 

☐   Yes    No 

If yes, list each person formerly employed by the TCEQ who represented your company and 
was paid for service regarding the application:  
Click here to enter text. 

D. Do you owe any fees to the TCEQ? 

☐   Yes    No 

If yes, provide the following information: 

Account number: Click here to enter text. Amount past due: Click here to enter 
text. 

E. Do you owe any penalties to the TCEQ? 

☐   Yes    No 

If yes, please provide the following information: 

Enforcement order number: Click here to enter text. Amount past due: Click here to 
enter text. 

Section 13. Attachments (Instructions Page 38) 

Indicate which attachments are included with the Administrative Report. Check all that 
apply: 
☐   Lease agreement or deed recorded easement, if the land where the treatment facility is 

located or the effluent disposal site are not owned by the applicant or co-applicant. 
   Original full-size USGS Topographic Map with the following information: 

 Applicant's property boundary 



TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 12 of 24 

 Treatment facility boundary 
 Labeled point of discharge for each discharge point (TPDES only) 
 Highlighted discharge route for each discharge point (TPDES only) 
 Onsite sewage sludge disposal site (if applicable) 
 Effluent disposal site boundaries (TLAP only) 
 New and future construction (if applicable) 
 1 mile radius information 
 3 miles downstream information (TPDES only) 
 All ponds.  

   Attachment 1 for Individuals as co-applicants 

   Other Attachments. Please specify: Click here to enter text. 

  

Attachment A – Core Data Form 
Attachment B - USGS MAP  
Attachment C - Treatment Units 
Attachment D - Process Flow Diagram  
Attachment E - Site Drawing 
Attachment F - Effluent Pollutant Analysis Lab Reports 





TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 14 of 24 

Section 15. Plain Language Summary (Instructions Page 40) 

 

 

If you are subject to the alternative language notice requirements in 30 Texas Administrative Code 
§39.426, you must provide a translated copy of the completed plain language summary in 
the appropriate alternative language as part of your application package. For your 
convenience, a Spanish template has been provided below.  

 

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT 
APPLICATIONS 

DOMESTIC WASTEWATER 

The following summary is provided for this pending water quality permit application being reviewed 
by the Texas Commission on Environmental Quality as required by 30 Texas Administrative Code 
Chapter 39.  The information provided in this summary may change during the technical review of the 
application and are not federal enforceable representations of the permit application. 
City of Lake Jackson (CN600318984) operates Dyson Campbell Water Reclamation Center 
RN101920338. a  Domestic Wastewater Treatment Plant with conventional activated sludge and 
nitrification. The facility is located 151 Canna Lane, in Lake Jackson, Brazoria County, Texas 77566. 

The application is for a renewal to the authorization to discharge up to 5,850,000 gallons per day of 
treated domestic wastewater via Outfall 001. 

Discharges from the facility are expected to contain five-day carbonaceous biochemical oxygen demand, 
total suspended solids, ammonia nitrogen, and E. coli. Additional potential parameters are included in 
the Domestic Technical Report 1.0, Section 7. Pollutant Analysis of Treated Effluent and Domestic 
Worksheet 4.0 in the permit application package. Domestic wastewater is treated by an activated sludge 
process plant with nitrification operated in the conventional mode. Treatment units include grit removal, 
aeration basins, final clarifiers, chlorine contact basins, gravity thickener, anerobic sludge digesters, and 
belt-filter presses. 

 

 

 

 

 

 

 

 

 

 

 

 

 

City of Lake Jackson (CN600318984) operates Dyson Campbell Water Reclamation Center 
RN101920338. a  Domestic Wastewater Treatment Plant with conventional activated sludge and 
nitrification. The facility is located 151 Canna Lane, in Lake Jackson, Brazoria County, Texas 77566.

The application is for a renewal to the authorization to discharge up to 5,850,000 gallons per day of
treated domestic wastewater via Outfall 001. 

Discharges from the facility are expected to contain five-day carbonaceous biochemical oxygen demand,
total suspended solids, ammonia nitrogen, and E. coli. Additional potential parameters are included in
the Domestic Technical Report 1.0, Section 7. Pollutant Analysis of Treated Effluent and Domestic
Worksheet 4.0 in the permit application package. Domestic wastewater is treated by an activated sludge
process plant with nitrification operated in the conventional mode. Treatment units include grit removal,
aeration basins, final clarifiers, chlorine contact basins, gravity thickener, anerobic sludge digesters, and
belt-filter presses. 



TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 15 of 24 

 

 

PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS 
TPDES o TLAP  
 
AGUAS RESIDUALES DOMÉSTICAS 
 
El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua pendiente que 
está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo requerido por el Capítulo 
39 del Código Administrativo de Texas 30. La información proporcionada en este resumen puede 
cambiar durante la revisión técnica de la solicitud y no son representaciones federales exigibles de la 
solicitud de permiso. 
 
1. Introduzca el nombre del solicitante aquí.  (2. Introduzca el número de cliente aquí (es decir, CN6 
#########).  ) 3. Elija del menú desplegable.  4. Introduzca el nombre de la instalación aquí.  5. 
Introduzca el número de entidad regulada aquí (es decir, RN1 #########).  6. Elija del menú 
desplegable.  7. Introduzca la descripción de la instalación aquí. .  La instalación 8. Elija del menú 
desplegable.  ubicado 9. Introduzca la ubicación aquí. , en 10. Introduzca el nombre de la ciudad aquí. , 
Condado de 11.  Introduzca el nombre del condado aquí. , Texas 12. Introduzca el código postal aquí. . 
13. Introduzca el resumen de la solicitud de solicitud aquí. <<Para las aplicaciones de TLAP incluya la 
siguiente oración, de lo contrario, elimine:>> Este permiso no autorizará una descarga de 
contaminantes en el agua en el estado. 
 
Se espera que las descargas de la instalación contengan14. Liste todos los contaminantes esperados aquí. . 15. 
Introduzca los tipos de aguas residuales descargadas aquí.  16. Elija del menú desplegable.  tratado por 17. 
Introduzca una descripción del tratamiento de aguas residuales utilizado en la instalación aquí.

La Ciudad de Lake Jackson (CN600318984) opera Dyson Campbell Reclamation Center RN101920339
una Planta de Tratamiento de Aguas Residuales - La instalación esta ubicada en 151 Canna Lane, en la
ciudad de Lake Jackson, en el condado de Brazoria, Texas 77566.

La solicitud busca renovar la autorización para verter hasta 5,850,000 galones diarios de aguas
residuales domésticas tratadas a través del emisario 001.

Las descargas de la instalación se espera que contengan demanda bioquímica de oxígeno carbonáceo de
cinco días, sólidos suspendidos totales, nitrógeno amoniacal y E. coli. Parámetros adicionales
potenciales se incluyen en el Informe Técnico Doméstico 1.0, Sección 7. Análisis de Contaminantes del
Efluente Tratado y Hoja de Trabajo Doméstica 4.0 en el paquete de solicitud de permiso. Las aguas
residuales domésticas son tratadas por una planta de procesamiento de lodos activados con nitrificación
operada en modo convencional. Las unidades de tratamiento incluyen la eliminación de arena, balsas de
aireación, clarificadores finales, balsas de contacto con cloro, espesador por gravedad, digestores de
lodos anaerobios y prensas de filtro de banda.



TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 18 of 24 